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Test Items Test Results Test Methods
Protection Efficiency 1 99.82 CNS 14755 72125-2011
of Mask(%) 2 99.83 Flow rate:85.2
(0.075 £m NaCl,CMD) 3 99.78 (Liter/min)
4 99.84
5 99.90
6 99.90
7 99.77
8 99.94
9 99.72
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Ave. 99.83

Note: Sample description is given by the client: :dc MICROPARTICLE STOPPER-FACE MASK
5 CYCLE AFTER SOAK IN 95% ALCOHOL
(SOAK IN 95% ALCOHOL FOR 5 MINS,COUNT FOR 1 CYCLE)

Note: The test report is the test results issued by the testing institution as requested

by the consignor, it shall not determine the legitimacy of the product.
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